

Quantity Limit Restriction List  
January 01, 2010

<b>Drug Name</b>	<b>Quantity Details</b>
ABILIFY	1 tablet per day
<i>acetaminophen / codeine</i>	8 tablets per day
<i>acetaminophen / hydrocodone</i>	8 tablets per day
<i>acetaminophen / hydrocodone solution</i>	120ml per day
<i>acetaminophen / propoxyphene napsylate</i>	6 tablets per day
<i>acetaminophen / tramadol</i>	8 tablets per day
ACTONEL 150 MG	1 tablet per 28 days
ACTONEL 30MG, 35MG	4 tablets per 28 days
ACTONEL 5 MG	1 tablet per day
ACTONEL 75 MG	2 tablets per 28 days
ACTOPLUS MET	3 tablets per day
ACTOS	1 tablet per day
ADVAIR DISKUS	2 actuations per day
AGGRENOX	2 capsules per day
<i>aledronate 35mg, 70 mg</i>	4 tablets per month
<i>alendronate 5gm, 10mg, 40 mg</i>	1 tablet per day
ALINIA	150ml per 30 days
ALPHAGAN	10ml per 30 days
ALPHAGAN P	15ml per 30 days
AMERGE	9 tablets per fill
<i>amlodipine</i>	2 tablets per day
<i>amlodipine / benazepril</i>	1 capsule per day
ANDROGEL	300 GM per fill
ANTARA	1 capsule per day
ANZEMET	3 tablets per 21 days
<i>apri</i>	1 tablet per day
ARICEPT	1 tablet per day
ARIMIDEX	1 tablet per day
ASACOL	6 tablets per day
<i>aspirin / carisoprodol</i>	2 tablets per day
ASTELIN	30 ml per 30 days
ATACAND	1 tablet per day
<i>atrovent</i>	26 GM per 30 days
AVANDAMET	2 tablets per day
AVANDIA	1 tablet per day
AVELOX	14 tablets per 14 days
<i>aviane</i>	1 tablet per day
AVINZA	3 capsules per day
AVODART	1 capsule per day
<i>azithromycin</i>	8 tablets per 5 days
AZOPT	15ml per 30 days

Quantity Limit Restriction List  
January 01, 2010

<i>benazepril</i>	2 tablets per day
<i>benazepril / hydrochlorothiazide</i>	2 tablets per day
BETOPTIC S	15 ml per 30 days
<i>bicalutamide</i>	3 tablets per day
BONIVA 150MG	1 tablet per 28 days
BONIVA 2.5MG	1 tablet per day
<i>budeprion 100mg</i>	3 tablets per day
<i>budeprion 150 mg, 200mg</i>	2 tablets per day
<i>butorphanol nasal spray</i>	2.5 ml per 14 days
CANASA	2 suppositories per day
<i>captopril / hydrochlorothiazide</i>	3 tablets per day
CARBATROL 100 MG EXTENDED RELEASE CAPSULE	16 capsules per day
CARBATROL 200 MG EXTENDED RELEASE CAPSULE	8 capsules per day
CARBATROL 300 MG EXTENDED RELEASE CAPSULE	5 capsules per day
<i>carisoprodol</i>	4 tablets per day
<i>cartia</i>	2 capsules per day
CELEBREX	2 capsules per day
<i>cesia</i>	1 tablet per day
CHANTIX	2 tablets per day
<i>chlorhexidine gluconate solution</i>	960ml per 30 days
<i>cilostazol</i>	2 tablets per day
<i>ciprofloxacin</i>	14 tablets per 14 days
<i>citalpram</i>	2 tablets per day
<i>clarithromycin 250 mg oral tablet</i>	2 tablets per day
<i>clonidine transdermal patch</i>	1 patch per week
COPAXONE	1 syringe per day
COZAAR	1 tablet per day
CRESTOR	1 tablet per day
<i>cyclobenzaprine hydrochloride</i>	3 tablets per day
CYMBALTA 20MG, 30MG	2 capsules per day
CYMBALTA 60 MG	1 capsule per day
DETROL	2 tablets per day
DETROL LA	1 capsule per day
<i>dextroamphetamine 10 mg</i>	6 tablets per day
<i>dextroamphetamine 10 mg extended release</i>	6 capsules per day
<i>dextroamphetamine 5mg, 15 mg extended release</i>	4 capsules per day
<i>dextroamphetamine 5 mg</i>	4 tablets per day
<i>diltiazem hydrochloride 120 mg, 180 mg, 240 mg, 300 mg extended release</i>	3 capsules per day
<i>diltiazem hydrochloride 360 mg, 420 mg</i>	2 capsules per day

Quantity Limit Restriction List  
January 01, 2010

<i>extended release</i>	
DIOVAN	1 tablet per day
DIOVAN HCT	1 tablet per day
<i>doxazosin</i>	2 tablets per day
<i>doxazosin 1mg oral tablet</i>	2 tablets per day
EFFEXOR XR 37.5MG, 150MG	2 capsules per day
EFFEXOR XR 75MG	1 capsule per day
ELIDEL	30 GM per fill
<i>enalapril</i>	2 tablets per day
<i>enalapril / hydrochlorothiazide</i>	2 tablets per day
ESTROGEL	93 GM per fill
EVISTA	1 tablet per day
EXELON	2 capsules per day
EXELON ORAL SOLUTION	240ml per month
<i>famciclovir</i>	2 tablets per day
FAZACLO	9 tablets per day
<i>felodipine er</i>	2 tablets per day
<i>fenofibrate</i>	1 tablet or capsule per day
<i>fentanyl transdermal patch</i>	1 patch every 3 days
<i>fexofenadine</i>	2 tablets per day
<i>finasteride</i>	1 tablet per day
FLOMAX	2 capsules per day
FLOVENT HFA	24 GM per 30 days
<i>fluconazole 150 mg, 200 mg</i>	2 tablets per day
<i>fluoxetine 10 mg</i>	3 tablets or capsules per day
<i>fluoxetine 20 mg</i>	4 tablets or capsules per day
<i>fluoxetine 40 mg</i>	2 capsules per day
<i>fluticasone nasal spray</i>	16 GM per month
<i>fluvoxamine 25 mg, 50 mg</i>	2 tablets per day
<i>fluxoxamine 100mg</i>	3 tablets per day
FOSAMAX D	4 tablets per month
FOSAMAX ORAL SOLUTION	300ml per 28 days
<i>fosinopril</i>	2 tablets per day
<i>gemfibrozil</i>	2 tablets per day
GEODON 20MG, 60MG	2 capsules per day
GEODON 40MG, 80MG	4 capsules per day
GEODON INJECTABLE SOLUTION	2 vials per day
<i>glimepiride</i>	2 tablets per day
<i>glipizide extended release</i>	3 tablets per day
<i>glipizide</i>	4 tablets per day
<i>glyburide</i>	4 tablets per day
<i>glyburide / metformin</i>	4 tablets per day
<i>guaze</i>	100 pads per fill
HUMALOG	30 ml per 30 days

Quantity Limit Restriction List  
January 01, 2010

HUMALOG MIX 75/25	30 ml per 30 days
HUMULIN 50/50	30 ml per 30 days
HUMULIN 70/30	30 ml per 30 days
HUMULIN N	30 ml per 30 days
HUMULIN R	30 ml per 30 days
<i>hydrochlorothiazide / lisinopril</i>	2 tablets per day
<i>hydrochlorothiazide / quinapril</i>	2 tablets per day
HYZAAR	1 tablet per day
<i>insulin pen needle</i>	100 needles per fill
<i>insulin syringe</i>	100 syringes per fill
<i>ipratropium nebulized solution</i>	10 nebs per day
ISENTRESS	2 tablets per day
<i>isopropyl alcohol medicated pad</i>	100 pads per fill
JANUMET	2 tablets per day
KETEK	20 tablets per 10 days
<i>ketoprofen</i>	4 capsules per day
LACRISERT	2 inserts per day
LAMISIL	30 GM per fill
LANTUS	30ml per 30 days
<i>lessina</i>	1 tablet per day
LEVAQUIN	14 tablets per 14 days
LEVEMIR	30 ml per 30 days
<i>levora</i>	1 tablet per day
LEXAPRO	1 tablet per day
LIPITOR	1 tablet per day
<i>lisinopril</i>	2 tablets per day
<i>lovastatin</i>	2 tablets per day
LOVENOX	10 syringes per fill
LUMIGAN	5ml per 30 days
<i>lutra</i>	1 tablet per day
MAXALT	18 tablets per 30 days
MEPRON SUSPENSION	210ml per 21 days
<i>metformin</i>	4 tablets per day
<i>metformin extended release</i>	2 tablets per day
<i>methadone</i>	6 tablets per day
<i>metopropal extended release</i>	2 tablets per day
MIGRANAL	8ml per 30 days
MIRAPEX	3 tablets per day
<i>mirtazapine</i>	1 tablet per day
<i>morphine 15 mg, 30mg</i>	4 tablets per day
<i>morphine extended release</i>	3 tablets per day
NAMENDA	2 tablets per day
NASACORT	17 GM per 30 days
<i>needles, insulin disp., safety</i>	100 needles per fill

Quantity Limit Restriction List  
January 01, 2010

NEULASTA	1 syringe per 21 days
NEUPOGEN	7 syringes per fill
<i>nifedipine 90 mg extended release tablet</i>	1 tablet per day
<i>nifedipine extended release tablet</i>	3 tablets per day
<i>nifedipine 30 mg, 60mg extended release tablet</i>	3 tablets per day
NITAZOXANIDE	6 tablets per 30 days
NOVOLIN 70/30	30 ml per 30 days
NOVOLIN N	30 ml per 30 days
NOVOLIN R	30 ml per 30 days
NOVOLIN R	30 ml per 30 days
NOVOLOG	30 ml per 30 days
NOVOLOG MIX 70/30	30 ml per 30 days
<i>omeprazole 10MG, 20MG</i>	2 capsules per day
<i>omeprazole 40 MG</i>	1 capsule per day
OPTIVAR	6ml per 30 days
ORTHO EVRA	3 rings per 28 days
<i>oxybutynin 15 mg extended release</i>	2 tablets per day
<i>oxybutynin 5 mg, 10 mg extended release</i>	3 tablets per day
<i>pantoprazole</i>	1 tablet per day
<i>paroxetine 10 mg oral tablet</i>	1 tablet per day
PATANOL	10 ml per 30 days
PEGASYS	5 syringes per 30 days
<i>periogard</i>	960ml per month
PEXEVA	1 tablet per day
PLAVIX	1 tablet per day
<i>portia</i>	1 tablet per day
<i>pravastatin 10 mg, 20 mg</i>	1 tablet per day
<i>pravastatin 40 mg</i>	2 tablets per day
PREMARIN	1 tablet per day
PREMARIN CREAM	43 GM per fill
PREVPAC	1 kit per 7 days
PRISTIQ	1 tablet per day
PROTOPIC	30GM per 30 days
PROZAC WEEKLY	4 per 28 days
<i>quinapril</i>	2 tablets per day
<i>ramipril</i>	2 capsules per day
<i>resclipsen</i>	1 tablet per day
RESTASIS	64 vials per 30 days
RHINOCORT	17.2 GM per 30 days
RISPERDAL INJECTABLE SUSPENSION	2 syringes per day
ROZEREM	1 tablet per day
SAVELLA	2 tablets per day
SENSIPAR 30 MG	12 tablets per day

Quantity Limit Restriction List  
January 01, 2010

SENSIPAR 60 MG	6 tablets per day
SENSIPAR 90 MG	4 tablets per day
SEREVENT DISKUS	2 inhalations per day
SEROQUEL	2 tablets per day
<i>simvastatin</i>	1 tablet per day
SINGULAIR	1 tablet per day
SINGULAIR GRANULES	1 packet per day
<i>solia</i>	1 tablet per day
<i>sronyx</i>	1 tablet per day
<i>sumatriptan tablet</i>	9 tablets per fill
SYMBICORT	10.2 GM per fill
SYMBYAX	1 capsule per day
TARGRETIN TOPICAL GEL	240 GM per 30 days
<i>taztia</i>	2 capsules per day
<i>terazosine</i>	2 capsules per day
<i>terbinafine</i>	1 tablet per day
<i>tiotropium inhalant powder</i>	1 actuation per day
TOPAMAX	2 tablets per day
TOPAMAX SPRINKLE	16 capsules per day
<i>topiramate</i>	2 tablets per day
<i>topiramate 15 mg sprinkle</i>	26 capsules per day
<i>topiramate 25 mg sprinkle</i>	16 capsules per day
TRAVATAN	5 ml per 30 days
<i>triamcinolone metered dose inhaler</i>	1 inhaler per 30 days
TRICOR	1 tablet per day
TYKERB	5 tablets per day
UROXATRAL	1 tablet per day
VALTREX	1 tablet per day
<i>velivet</i>	1 tablet per day
<i>verapamil er</i>	2 capsules per day
VIGAMOX	3 ml per 30 days
VIMPAT	2 tablets per day
VYTORIN	1 tablet per day
XALATAN	7.5 ml per fill
ZETIA	1 tablet per day
<i>zolpidem tartrate</i>	1 tablet per day
ZYFLO	4 tablets per day
ZYMAR	10 ml per 30 days
ZYPREXA	1 tablet per day
ZYPREXA INJECTABLE SOLUTION	1 vial per day